Applicant Name &
Address

Manufacturing Site

Sample Description
Product
Model No.
Electrical Rating
FCCID

Date Received

Date Test Conducted

Test standards

Test Result

Conclusion

Remark

***************************************En d Of P age*

Prepared and Checked By:

Jeo Luo

Report No.: 170214118GZU-001
Issued: 2017-3-7

TEST REPORT

Guangdong MD Consumer Electric Manufacturing Cad, L
19 SANLE ROAD, BEIJIAO, SHUNDE,FOSHAN, GUANGDONG,
CHINA

: Same as applicant

Induction cooker

: MC-RTW1505D
: AC 120V~ 60Hz, 1500W

TAPMC-RTW1505D

: 15 February 2017
:15 February 2017 — 3 March 2017
:FCC Part 18: 2015

. Pass

. The submitted samples complied with the above fstimsdards.

None.

kkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkx

Approved By:

H@ﬂ on /V\O\ Signature

Leo Luo
Engineer

I ntertek Guangzhou

Helen Ma
Team Leader
I ntertek Guangzhou
7 March 2017 Date

This report is for the exclusive use of Interté&lent and is provided pursuant to the agreememtdsn Intertek and its Client. Intertek's
responsibility and liability are limited to the tes and conditions of the agreement. Intertek assurodiability to any party, other than to the @tie

in accordance with the agreement, for any losseres@ or damage occasioned by the use of this r&pmlst the Client is authorized to permit copying
or distribution of this report and then only in éstirety. Any use of the Intertek name or ona®fiarks for the sale or advertisement of the deste
material, product or service must first be approwedriting by Intertek. The observations and testults in this report are relevant only to the gem
tested. This report by itself does not imply thnet taterial, product, or service is or has evenhegler an Intertek certification program.

The test report only allows to be revised withirethyears from its original issued date unleshé&rstandard or the requirement was noticed.

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
Block E, No.7-2 Guang Dong Software Science Park, Caipin Road, Guangzhou Science City, GETDD Guangzhou, China
Tel / Fax: 86-20-8213 9688/86-20-3205 7538
© 2016 Intertek

FCC ID: TAPMC-RTW1505D
Pagel of 29



Report No.: 170214118GZU-001
Issued: 2017-3-7

CONTENT
LSS IR =2 = [PPSR 1
L@@ ]V I =1 PP RRR 2
1 TEST RESULTS SUMMARY ...oiiiiiiiiiiiiiiit et e meeee e s settteeta et aasstaetaeesasstaataeesasssaeeasaasssbaeaaesaasssaeeaeesansstaeeaeessnssens 3
2  TEST RESULTS CONCLUSION ....utiiiiiiiiiiiiite s eeeee e e s sttt e e e e s ettt e e e s s sttteeeaaessstaseaaesassssaaaaessassanseeeessnssseseeessnned 4..
3 LABORATORY MEASUREMENTS ... .utitiiieiiiitiiitt ettt e e e s sttt e e e s s st e e e e s asnstbeeaasassaeeaeeaasstaeeaeeaanssbeeaeesennsnns
4 TEST CONFIGURATION ... ccttt et iitttttte et iittttieetteeteesasteteeteesaasaeaeeaeesassstaeeeesaassseeaessassbeeaaesansssaeeeesasnsssaeeeesssnssnes 6
B TE ST RESULTS ittt ettt e ettt e e e e sttt et e e e e st bttt e e e e s estaseea e e et taeeeeeeansbaaeeaeesastbaeeeeesssbeeeeeesansseneaeennns 6
5.1 CONDUCTED EMISSION TEST ...iiittiitteesittiieeeessaitteteeeesattteaessasbaeeeeesaantbeeeaessasbaeeaeeeaanbbeeaseaastbeeeeessasbaeeeessannsnees 6
Lo I R U <o =S = 11T 0. SR 6
L3 2 = Lo To: S DT To [ o =S = (o SRR 7
Lo I T == = (0 o =T o I o ot o 1 SR 7
514 TESEDAIA & CUIMVE.... .ottt ettt ettt b ettt b e h e e bt s bt b e et e st e ae e b e sb e eheeb e s heeae e b et e neeeneabesbeeb e e e ennennens 8
515  MeEAsSUremMent UNCEITAINTY ......cceiieeeieeiesesesestestesseesaeseestestestessesseesessessessessessessessesseessnsssssessessessessessennsensnnes 14
5.2 RADIATED EMISSION(OKHZ = SOMHZ) ...ttt e e e e e e e e e e e e e e e beer e e e e e e aaaaaeeas 14
LA R U s <o B == o (U T 07 o AU 14
A = Lo To g B I To (=g o =S R = (| o USRS 15
L B 1= S = (0 o =T o I o oi o 1 = U 15
B.2.4  TESE DA & CUINVE.... .ottt ettt ettt et ae e s he e s be e e b e e be e e e e ae e eae e eaeeeaeeabeaabesabeeaeesbeesbeesbeeabeensesanesas 16
5,25  MEASUrEMENE UNCEITAINLY ..e.veiveieiieieeeeeeiesiese e stestesees e saes e stestestesseeseeseesseseessesaessesseeseeseessensessessensesseesesnsnnsnnes 22
5.3 RADIATED EMISSION (BOMHZ- L GHZ) ..o oottt e e e e e e e e e s e s e e s st e e e e e e e aaeeeeeennannnnnes 22
L 5 R U= <o B == =l (11T 27 (S 22
Lo T2 = Lo To: g DT To [ o =S = [ o S 23
L I == = (0] o =T o I o ot o 1 23
5.314  TESEDAIA & CUIMNVE......oouiiiiiiitieteet ettt h ettt b et bt b e he e b e e e e e e s e e e bt e b e eh e eb e e st e s e e s et e sbeebeebeeneeneennenne s 24
5.3.5  MEASUrEMENE UNCEITAINTY .....ooveitiieieeeeieeie ettt e e e et eesbe st eteeaeese e e eeeseesbesaesaeeaeeneenee e eeeseeseeebeeneeneensansees 29

FCC ID: TAPMC-RTW1505D

Page2 of 29



M Report No.: 170214118GZU-001

Issued: 2017-3-7

1 TEST RESULTS SUMMARY
Test Item Standard Result
Conducted Emission (9 kHz-30 MHz FCC Part 18: 2015 Pass
Radiated Emission (9 kHz-30 MHz) FCC Part 18: 2015 Pass
Radiated Emission (30 MHz-1 GHz) FCC Part 18: 2015 Pass
Radiated Emission (above 1 GHz) FCC Part 18: 2015 /A N

Remark: 1. The symbol “N/A” in above table means NbApplicable.
2. When determining the test resuglt measurement uncertainty of tests has been considd.

FCC ID: TAPMC-RTW1505D
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M Report No.: 170214118GZU-001

Issued: 2017-3-7

2 Test Results Conclusion
(with Justification)

RE: EMC Testing Pursuant to FCC Part 18 performethe Induction Cooktop, Models: MC-
RTW1505D.

We tested the Induction Cooktop, Model: MC-RTW1505bdetermine if it was in compliance

with the relevant FCC rules as marked on the TesukRs Summary. We found that the units met
the requirement of FCC Part 18 when tested aswedel he worst case’s test data was presented in
this test report.

The submitted sample MC-RTW1505D is Induction Hatiplfor household use.

Conclusion:
The sample as received complied with the FCC Rareduirement.

The production units are required to conform toittigal sample as received when the units are
placed on the market.

FCC ID: TAPMC-RTW1505D
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Issued: 2017-3-7

3 LABORATORY MEASUREMENTS

Configuration Information

Equipment Under Test (EUT). Induction Cooktop

Model: MC-RTW1505D

Serial No.: Not Labeled

Support Equipment: N/A

Rated Voltage: AC 120V~ 60Hz,

Condition of Environment: Temperature : 22~28
Relative Humidity: 35~60%

Atmosphere Pressure 86~106kPa

Notes:

1. The EMI measurements had been made in the aperabde producing the largest emission in
the frequency band being investigated consistettt mormal applications.

An attempt had been made to maximize the emissioratying the configuration of the EUT.

2. Test Sites:

All tests were performed at:

Intertek Testing Services Shenzhen Ltd.

Block E, No.7-2 Guang Dong Software Science Padipi@ Road, Guangzhou Science City,
GETDD Guangzhou, 510663

This test facility and site measurement data haenbbully placed on file with the FCC, test firm
registration number is 549654

Except Radiated Emission (9 kHz-30 MHz) was perfimat:

Guangdong CIQ Technology Center.

No.3, Desheng East Road, Shunde Daliang, Foshandgdong, China.

This test facility and site measurement data haenbully placed on file with the FCC, test firm
registration number is 756674.

FCC ID: TAPMC-RTW1505D
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M Report No.: 170214118GZU-001

5.1

Issued: 2017-3-7
Test Configuration

Cooking Vessel (provided by manufacturer):

Fill container with 80% of water.

Material: stainless steel

Contact surface diameter 18cm, Top surface dian28&mn

The equipment under test (EUT) was configured tasuee its highest possible

radiation level. The test modes were adapted aswglydn reference to the instructions for
use.

Test the EUT in the lowest power level, middle lemad the highest power level, the worst
test data was presented in the report.

TEST RESULTS

Conducted Emission Test
Test Result: Pass

5.1.1Used Test Equipment

Conducted Disturbance-Mains Terminal (1)

Equipment No Equipment Model Manufacturlr Cal. Due date| - Calibratign
(MM-DD-YYYY) Interval
EMO080-05 EMI receiver ESCI R&S 2017/7/26 1Y
EMO006-05 LISN ENV216 R&S 2017/9/18 1y
SA047-79 | Digtal Temperature-Humidity | o ireng | HATAIKE 2017/6/8 1Y
Recorder
EMO004-04 EMC shield Room 8mx3mx3m Zhongyu 2018/1/28 1y

FCC ID: TAPMC-RTW1505D
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m Report No.: 170214118GZU-001

Issued: 2017-3-7

5.1.2Block Diagram of Test Setup

AC power 50Q terminator
source ’
/
/
ri ¢
[
~ TRANSFORMER AMN N EUT | AE
|
TEST RECEIVER|™ "~~~ '
I _— 1
: | Passive |
———————— | voltage |

5.1.3Test Setup and Procedure

Test was performed according to FCC OST/ MP-5:198é. EUT was set to achieve the
maximum emission level. The mains terminal distndgavoltage was measured with the
EUT in a shielded room. The EUT was connected tgoa®@er source through an Artificial
Mains Network which provides a 80linear impedance Artificial hand is used if apprafe
(for handheld apparatus). The load/control termitistiurbance voltage was measured with
passive voltage probe if appropriate.

The table-top EUT was placed on a 0.8m high norehiretable above earthed ground
plane(Ground Reference Plane).And for floor stagdik)T, was placed on a 0.1m high non-
metallic supported on GRP. The EUT keeps a distahaeleast 0.8m from any other of the
metallic surface. The Artificial Mains Network igusated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8mfalded back and forth parallel to the lead
so as to form a horizontal bundle with a lengtiwleetn 0.3m and 0.4m.

The bandwidth of test receiver was set at 9 kHz ffaquency range from 9 kHz to 30MHz
was checked.

FCC ID: TAPMC-RTW1505D
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5.1.4Test Data & Curve

At main terminal: Pass

Tested Wire: Live Operation Mode: the highest power
® RBW 9 kHz Marker 1 [T2]
MT 1s 35.72 dBu \,
Att 10 dB AUTO PREAMP OFF 542.000000000 kHz
dBuV 139 100 kHz 1 MHz 10 MHz

40 \A‘ 1 VL i NN A

L[ AT T el THTA

%o my iaaiba W Al
u A S AR AV

20 N Y

,

|

0

9 kHz 30 MHz

EDIT PEAK LIST (Final Measurement Results)

27.16 kHz

FCC ID: TAPMC-RTW1505D
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Tested Wire: Neutral Operation Mode: the highest power
@ RBW 9 kHz Marker 1 [T1]
MT 1s 53.12 dBu \V]
Att 10 dB AUTO PREAMP OFF 242.000000000 kHz
dBuV T30 100 kHz 1 MHz 10 MHz
:ILZO
— E1511QP
VAX |
100
2 AV
NAXH | s
90 |
I ™
+80
%*u
(0]

L] \\
Rl L]
50 o Ac
‘1\“ .

J;o ) AN N

| A ™ |
30 ! L/

i kit e B

ix l\q /’J\-w
1,

|

9

9 kHz 30 MHz

EDIT PEAK LIST (Final Measurement Results)

27.16 kHz

FCC ID: TAPMC-RTW1505D
Page9 of 29



Intertek
Report No.: 170214118GZU-001
Issued: 2017-3-7

Tested Wire: Live Operation Mode: Middle power
@ RBW 9 kHz Marker 1 [T2]
MT 1s 40.57 dBp A\
Att 10 dB AUTO PREAMP OFF 434.000000000 kHz

dBuv 30 100 kHz 1 MHz 10 MHz

—:ll‘.ZO
— E15110QP
INAX ”

~100
2AV
NAXH ” DS

-90

I\ I

~80

I,

~
_lq o)
6DB
W

hid

¢

¢
£ F

9 kHz 30 MHz

EDIT PEAK LIST (Final Measurement Results)

FCC ID: TAPMC-RTW1505D
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Tested Wire: Neutral Operation Mode: Middle @wer
® RBW 9 kHz Marker 1 [T2]
MT 1s 29.25 dBu A\
Att 10 dB AUTO PREAMP OFF 438.000000000 kHz
dBuv 730 100 kHz 1 MHz 10 MHz
—:|I|.20
J‘;q|;1511 P
|
~100
2AV ||
MAXH TDS
90
|| T
~80
,
| ~
i 6DB
| o\ 4.1 AT c -n\A; AC
JO Il ‘ h \WJ" i A
RN
_ﬂo N‘\... - A‘.v u
,ﬁo i | \J "“
10
|
0
9 kHz 30 MHz

EDIT PEAK LIST (Final Measurement Results)

158 kHz

FCC ID: TAPMC-RTW1505D
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Intertek

Tested Wire: Live

® RBW 9 kHz
MT 1s

Att 10 dB AUTO PREAMP OFF

Report No.: 170214118GZU-001

Issued: 2017-3-7

Operation Mode: the lowest power

Marker 1 [T2]
57.40 dBu

\Y

9.080000000 kHz

130 100 kHz 1 MHz 10 MHz
|
120
MR E15110P
TDS
\\\\
~
6DB
| ]
U RS TR g
\ e A
- 8 rw J N
I a
I '
9 kHz 30 MHz

EDIT PEAK LIST (Final Measurement Results)

158 kHz

FCC ID: TAPMC-RTW1505D
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Tested Wire: Neutral Operation Mode: the lowesogver
® RBW 9 kHz Marker 1 [T2]
MT 1ls 47.45 dBu \%
Att 10 dB AUTO PREAMP OFF 150.000000000 kHz
dBpV T30 100 kHz 1 MHz 10 MHz

TDS

/

6DB
e 1A AC
L5 I
.

B |11 e ALl
AN Nl ml i
I 1Y e
_L VIR

|

EDIT PEAK LIST (Final Measurement Results)

158 kHz

FCC ID: TAPMC-RTW1505D
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M Report No.: 170214118GZU-001

Issued: 2017-3-7

5.1.5Measurement Uncertainty
Uncertainty: 2.61 dB for frequency rang 9 kHz-134zkand 2.58 dB for frequency rang 150
kHz-30 MHz at a level of confidence of 95%.

5.2 Radiated Emission(9kHz - 30 MHz)
Test Result: PASS

5.2.1 Used Test Equipment

NO. Model No| Manufacturer Equipment Sﬁgal Cal. due date
SD00716 | SAC10| Frankonia GabHO™ Semanechold oeqn15  2017.08.14
chamber
EMI Test
201144CK0064 ESU40 |ROHDE&SCHWA o ceiver(20Hz- | 100208| 2017.08.14
RZ
40GHz)
loop
200744CPO024HHLA6120|  TESEQ  |Antennap0.6m 9K 25435 | 2018.01.12
Hz-30MHz)
SD00701 | FCO02| FRANKONIA |, rurntable And -, N/A
Antenna Controller

FCC ID: TAPMC-RTW1505D
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Issued: 2017-3-7

5.2.2 Block Diagram of Test Setup

VVVVVVVVVVVY

EUT

/ Turn Table

Receiver

AAAA

VVVV

5.2.3 Test Setup and Procedure
The measurement was applied in a semi-anechoicldrarfihe EUT were placed ona 1 m
high wooden turntable above the horizontal metaligd plane. The turn table rotated 360
degrees to determine the position of the maximunsgon level. The EUT was set 10 meters
away from the receiving antenna which was mountedroantenna tripod.

Loop antenna was used as receiving antenna. Tharantvas supported in the vertical plane
and was rotatable about a vertical axis to obtamtaximum emission. The antenna height
of was set at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. Thgudency range from 9 kHz to 30MHz
was checked.

An initial pre-scan was performed in the 10m chamiséng the spectrum analyzer in peak
detection mode. Average measurements were condoasedl on the peak sweep graph. The
EUT was measured by a 0.6m loop antenna.

The standard limit is at 30m but the test was cotetbat 10 m. And the conversion equation
is as below:

10m limit=30m limit +k

k=20log(d1/d2)=20log(30/10)

FCC ID: TAPMC-RTW1505D
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Report No.: 170214118GZU-001
Issued: 2017-3-7

5.2.4Test Data & Curve

Tested Polarization: Horizontal Operation Mode: the highest paw
1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0

0.009 [MHz) 0.150
1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0

0.150 05 [MHz] L 30.000

No. | iy | raeer e | Lot | | o] e [t [
1 0.0260 20.28 46.62 66,90 7350 | 660 AVG P
2 0.0555 2032 3128 51.60 7350 |-2180] AVG P
3 0.0834 2033 2507 4540 7350 |-2810] AVG P
1 0.1565 2028 2182 4210 7350 [-31.40) AVG P
2 0.1633 2030 21.00 41.30 7350 [-3220) AVG P
3 01945 2038 17.22 3760 7350 |[-3580] AVG P

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Vertical Operation Mode: the highest power

1200 dBu¥/m

FCC Part18 10m Radiation{induction cooke

60

0.0

0.009 [MHz] 0.150
1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

e A e

0.0

0.150 05 [MHz] L 30.000

No. Fr[efn'ﬁz?w (Egﬁﬁ]r Ffﬁéﬂl?f {dELlﬁ:ﬁLu {dlEILIJT‘IJtm] M[adrsgjm Detector| "8 |AZN | P
1 0.0261 2028 | 4662 | 6600 | 7350 | -BEO| AVG P
2 0.0558 2032 | 3148 | 51.80 | 7350 |-21.70| AVG P
3 0.0834 2033 | 2307 | 4340 | 7350 |-30.10| AVG P
1 0.1650 2030 | 1500 | 3620 | 7350 |-37.30| AVG P
2 0.1694 2031 | 16.00 | 3640 | 7350 |-37.10| AVG P
3 1.8879 2005 | 825 | 2830 | 7350 |-4520| AVG P

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Horizontal Operation Mode: Middle power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0
0.009 [MHz] 0.150

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

T e e A R DU A2 o

60

0.0
0.150 05 [MHz] L 30.000
Frequency Factor | Reading | Level Limit  [Margin Height | Azimuth
No. (MHz) (@B/im) | (dBuV) |(dBuvim)|(dBuvim)| (dB) | "] tem) | ideg) |7
1 0.0308 2019 46.91 67.10 7350 | -640| AVG P
0.0618 2032 3163 5185 7350 |[-2155| pesak P
3 0.0926 2033 26.03 4636 7350 |[-27.14| peak P
Frequency Factor | Reading | Level Limit  [Margin o Height | Azimuth
No. (MHz) (dB/m) | (dBuV) [(dBuVim)|{dBu%/m)| (dB) 1 em) deg) | 7
1 0.1539 2027 17 .63 3790 7350 [-3560| AVG P
0.1344 20.35 17 .85 38.30 73560 [-3520| AVG P
3 8.8692 20.85 7.1 28.60 7350 (44580 AVG P

FCC ID: TAPMC-RTW1505D
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Tested Polarization:Vertical Omion Mode: Middle power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

3

bl

0.009 [MHz] 0.150
1200 dBu¥/m

0.0

FCC Part18 10m Radiation[induction cooke

60

0.0
0.150 0.5 [MHz] 5 30.000

Frequency Factor | Reading | Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuv) |(dBuv/m)|(@Buvim)| (@B) |“==| tem) | (deg)y |PF

0.0309 2020 46.50 66.70 7350 | 580 | AVG
0.0618 2032 3228 5260 7350 |-2090 AVG
0.0930 2033 2287 4320 7350 |-3030| AVG
0.1548 2027 1713 3740 7350 |-36.10| AVG
0.1874 2038 1374 3410 7350 |-3040| AVG
6.6624 20.64 6.66 27.30 7350 | 4620 AVG

ot | Pt i | 2| B =

e e R v

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Horizontal Operation Mode: the lowest power

1200 dBu¥/m
FCC Part18 10m Radiation[induction cooke
1
1]
2
3
0.0
0.009 [MHz) 0.150
1200 dBu¥/m
FCC Part18 10m Radiation[induction cooke
1]
0.0
0.150 o5 [MHz) L 30.000
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuv) |(dBuvim)|(dBuvim)| (@B) | 7==T| (em | ideg) |PF
1 0.0305 20.20 4410 64.30 T350 [ 920 AVG P
2 0.0640 20.32 26 68 4800 T350 |[-2450| AVG P
3 0.0984 2033 2167 42100 T350 |[-31.50| AVG P

FCC ID: TAPMC-RTW1505D
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Tested Polarization:Vertical Omion Mode: the lowest power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60 1

0.0
0.009 [MHz]
1200 dBu¥/m

0.150

FCC Part18 10m Radiation[induction cooke

60

0.0

0.150 05 [MHz] L 30.000
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth

NO- | " MHz) | (dBim) | (@Buv) |(@Buvim)|(@Buvim)| (@B) [P tem) | (eeay |

1 0.0309 2019 35.01 5520 T350 [-18.30| AVG

2 0.0624 2032 2698 4830 T350 |[-2420| AVG

3 0.0930 2033 18.57 36.90 T350 |[-3460| AVG

01548 | 2027 | 1713 | 3740 | 7350 [-36.10] AVG
01874 | 2036 | 1374 | 34.10 | 7350 |-39.40] AVG
3 | 66624 | 2064 | 686 | 2730 | 7350 | 4620 AVG

Poud | ke

L= Il = I v e

FCC ID: TAPMC-RTW1505D
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5.2.5 Measurement uncertainty
The measurement uncertainty for magnetic fieldatadi emission test is under consideration.

5.3 Radiated Emission (30 MHz- 1 GHz)
Test Result: Pass

5.3.1Used Test Equipment
Radiated Disturbance (30 MHz-1 GHz)

. . Cal. Due date| Calibrati
Equipment No| Equipment Model Manufacturgr al. bue date alfbration
(MM-DD-YYYY) Interval
. . ETS-
EMO030-04 3m Semi-Anechoic Chamber 9x6x6 M3 LINDGREN 2017/5/9 1Y
EMO031-02 | EMI Test Receiver (9 kHz~7 GHz) R&S ESR7 R&S 018/2/8 1Y
TRILOG Super Broadband test
EMO033-01 P VULB 9163 SCHWARZBE 2017/9/8 1Y
Antenna (30 MHz-3 GH2 CK
EMO031-02-01 Coaxial cable / R&S 2017/5/30 1Y
SA047-118 | D'gital Temperature-Humidity | ooy YIJIE 2017/7/29 1Y
Recorder

FCC ID: TAPMC-RTW1505D
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5.3.2Block Diagram of Test Setup

VVVVVVVVVVVY

EUT

Antenn

'\Qmask

VVVV

Turn Table

—AAAA

Receive

5.3.3Test Setup and Procedure

The measurement was applied in a 3 m semi-anechaiober. The EUT and simulators
were placed on a 1 m high wooden turntable abawédhizontal metal ground plane. The
turn table rotated 360 degrees to determine thieio®f the maximum emission level. The
EUT was set 3 meters away from the receiving aevinich was mounted on an antenna
mask. The antenna moved up and down between froetetno 4 meters to find out the
maximum emission level.

Broadband antenna was used as receiving antenttahBozontal and vertical polarization

of the antenna was set on measurement. In orderdtéthe maximum emission, all of the
interface cables were manipulated according to ST/ MP-5:1986 requirement during
radiated test. The bandwidth setting on Test Recenas 120 kHz. The frequency range from
30 MHz to 1 GHz was checked.

An initial pre-scan was performed in the 3m chamis#ng the spectrum analyzer in peak
detection mode. Quasi-peak measurements were dando@sed on the peak sweep graph.

The standard limit is at 30m but the test was cotetbiat 3 m. And the conversion equation
is as below:

3m limit=30m limit +k

k=20log(d1/d2)=20log(30/3)

FCC ID: TAPMC-RTW1505D
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5.3.4Test Data & Curve

Tested Polarization: Vertical Operation Mode: the highest power

1001

1 FCC PART.18-Induction.30MHz-1GHz

Level in dBuV/n

0 1 ; 1

80 100M 200 300 400 500
Frequency in Hz

Frequency
(MHz)

Average
(dBuV/m)

Bandwidth
(kHz)

Pol

Corr.
(dB)

Margin - AVG
(dB)

Limit - AVG
(dBuV/m)

30.000000

24.4

120.000

11.2

59.1

83.5

30.600000

23.4

120.000

11.2

60.1

83.5

151.040000

27.3

120.000

9.2

56.2

83.5

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Horizontal Operation Mode: the highest power
1001
90+ _
1 FCC.PART.18-Induction.30MHZz-1GHz
80+
e 70T
?S. 4
@ 60+
=]
£ T
3 50+
> +4
(3]
- 40+
0 : ——t—t+— : : : : —t—+— :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency Average Bandwidth Pol Corr. Margin - AVG Limit - AVG
(MHz) (dBpV/m) (kHz) (dB) (dB) (dBpV/m)
151.440000 24.2 120.000 | H 9.2 59.3 83.5
244.600000 23.2 120.000 | H 13.9 60.3 83.5
384.640000 20.2 120.000 | H 17.3 63.3 83.5

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Vertical

Report No.: 170214118GZU-001
Issued: 2017-3-7

Operation Mode: Middle power

100
901 :
4 FCC PART.18-Induction. 30MHZz-1GHz
80+
£ 701
i 1
o 601
©
£ T
T 50+
> 4
[}
|
0 t t t t t t — i
30M 50 60 80 100M 300 400 500 800 1G
Frequency in Hz
Frequency Average Bandwidth Pol Corr. Margin - AVG Limit - AVG
(MHz) (dBpVv/m) (kHz) (dB) (dB) (dBpVv/m)
30.880000 26.5 120.000 | V 11.2 57.0 83.5
114.440000 20.6 120.000 | V 11.5 62.9 83.5
151.160000 36.4 120.000 | V 9.2 47.1 83.5

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Horizontal

Report No.: 170214118GZU-001
Issued: 2017-3-7

Operation Mode: Middle power

1001

FCC PART.18-Induction. 30MHZz-1GHz

Level in dBuV/in

80 100M

200

Frequency in Hz

400 500

Frequency
(MHz)

Average
(dBpV/m)

Bandwidth
(kHz)

Pol

Corr.
(dB)

Margin - AVG
(dB)

Limit - AVG
(dBuV/m)

151.440000

26.8

120.000

9.2

56.7

83.5

241.920000

20.8

120.000

13.8

62.7

83.5

384.640000

21.0

120.000

17.3

62.5

83.5
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Tested Polarization: Vertical

1001

Report No.: 170214118GZU-001
Issued: 2017-3-7

Operation Mode: the lowest power

FCC PART.18-Induction. 30MHZz-1GHz

Level in dBuV/in

0 i i T i i T T T T T T T T 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency Average Bandwi dth Pol Corr. Margin - AVG Limit - AVG
(MHz) (dBpVv/m) (kHz) (dB) (dB) (dBuv/m)

30.080000 23.7 120.000 | V 11.2 59.8 83.5
60.080000 20.7 120.000 | V 12.7 62.8 83.5
151.160000 354 120.000 | V 9.2 48.1 83.5

FCC ID: TAPMC-RTW1505D
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Tested Polarization: Horizontal

Report No.: 170214118GZU-001
Issued: 2017-3-7

Operation Mode: the lowest power

1001
90+ :
4 FCC PART.18-Induction. 30MHZz-1GHz
80+
£ 701
?L 1
o 601
©
£ T
< 50T
> 4
[}
- 40+
0 t t —t— t t t t —t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency Average Bandwidth Pol Corr. Margin - AVG Limit - AVG
(MHz) (dBpVv/m) (kHz) (dB) (dB) (dBpV/m)
52.880000 11.9 120.000 | H 13.7 71.6 835
151.040000 23.8 120.000 | H 9.2 59.7 835
244.280000 21.8 120.000 | H 13.9 61.7 83.5

5.3.5Measurement uncertainty

Uncertainty: 4.54 dB in the frequency range of BOLMHz at a level of confidence of 95%

FCC ID: TAPMC-RTW1505D
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